





.




Parf No

0016132

0016 504

0016122

00 12551
0012557

0012560

0014574
| 0014575 | -
0014576 |
0014562 |
0014566 | -
0014570 |
0014553

| plate ‘spri_hg.v .

lock plate .

hex. nut ...

Pistons

‘piston. tfr8.€r wnh pm and rings, normol size Ceesea

piston 68 & wnh pm and rmgs, 0,5 mm’ oversnze b

pnsion 6890 wuth pm ond mngs, 1mm: Qvers;ze A

‘piston 72 with pin cmd 1gs, normcl size ...
piston 72 with pin and rmgs, 05m re
p;sfon 72@ wnth pm cnd= nngs, 9 mm oversnz'i ;

Ptsion ti gs

bevelled edge rmg ‘normal slze, 'lif groove




“Engine / Cylinder Head

,ef arm, mmke

bolt fcr rocker arm

nut for ad;usfmg screw L

supporj

vulve s‘pnng, outsxds
"le\!é st rmg»refamer, be!ow L

DR N R = NN N N

TRNRNINN R = S NN N NN

0216 |
02113
0021132

4066522

tension pm for ﬁxmg of cover
: Iock washer for vclve gunde

‘cover
o gnsket for cov
‘ brccket

for bracket to cover

' cylinder stud M8><20$n 4-8G pho black

for intake elbqw o
cylinder stud M8><22 Sn 4-—-8 pho oil.
for exhaus’r Yube

.«»-.

PRSI SR ST e

S P R S S e

b scription 2% | a0 ‘  Part No. ﬁi”
G : (= . . 5
Vulve ’hmmg 002514l [ valve guide, normol Size il
i o 10021516 — | valve gunde for' exhausf, 01 mm owers;ze n outside
; \toppei, normal size e Sl i dlumeter : » isre
| tappet, 0,01 mm overswe..;j..'.-.-.,;‘.. i ko | ke
e gy - 0021517 — | valve guide for. exhaus# 02 mm oversnze on ouis:ds , :
\%apped 0,04 mm oversme ........ N ~ dxomefer ‘ o aéreqﬁsﬁeq
: tapped. gmde G Aa e g -'.-'0021'5\18 S e Sore : g
, rubber s!eeve for tappet gwde B o T o ke e
{ push rod v : ~ _._-dnameter s Josreq.iasreqd
o 9903387 | 60 . ' cylinder stud MBx75 Sn« 4~—58 ccd G e




N Pla;e 1

0039182
0089 181
0039184 |
0039589

0039598
0042504 |

0039520 |
0039599 |

& 148“1; ;

149

| nut for air regulating screw

,v,wcxsher for hose connection
- screw
seal

: :;drb:ureﬂor housing

needle jet No. 1310/6

 center plate for jet needle
| cover screw ;

:lock screw
seal rmg

float needle

Seielah e Wiire v 4 aivibie e a s a e ee e ety Ye ia

bowden cable adjusting screw ............ S :

nut for bowden cable adwstmg screw
air. pllot screw with grub serew

hose connechon i

.........................................

............................................

| cover Stewet 0 e s

seal ‘ring

ey b A e e a et e e n e PN As s A e e A e ned K e

..............................

cap :

RIS R SR A R S A A R P S A

' rubber cap on curbureﬁor covel et
rubber Hlosve i Saan Lahan o

gas slide ciil il iis i ii i ey b
gas slide spring ...l :

needle jet No. 1308
jet needle

.............

....................

seal rmg
starting plston

.....;.....<. ....

lock washer ...

it ok ek ek wd it el med e AY R} == e = o= R)OND

L - Part No.. - E‘;" _ Description : 250 W:‘m\.
: FuR C. C‘b <G
WO |~ I spimowesherBe L e e sl
0032509 | 99 | camshaft sprocket L
0032530 | 100 | chain JeRSIONBE ..l e an 1 ey
0032535 | 101 | spring for chain Meeer L 1 1
| 9932608 | 102 shim 6x12x1 for chain tensmner ..... i e ool 1
- 0032538 | 103 | head bolt for chom tensioner w;th sprmg .......... 22
0032550 | 104 | timing ohmn SR e s 1 1
9951414 | 105 | plate spring 25%X3,7 L g 101 L
9934100 . 1106 Flodawasher 1701 Lo it il Gl S
Carbuyrettor v
00 39 062 — | auxiliary starting carbure’rtor 2o w'nth "Everbesf”
el Rller i T o=
0039 072 — | auxiliary starting corbureﬂor 22@ w:th "Everbest -
fuelififter o i i et
1071 intake elbow. ... oicivi il o 1
108 | stud M8><22 Sn. 4-SS phoblack: ol o a2 a2
For intake elbow to _cyli'nder heud L
and for carburettor to intake elbow:
o ]09 gatkel ool oD e e L
110 | spring washer B8
13 hex screw MMS phoblack, ......c........00
0039135 | 111
0039137 | 12
0039141 | 1;13,,
Spring ol
float housmg cover
17 | seal ........ .
1 &__.,’-&lock screw.




- '\P‘lq!e/ 1 :

For spur wh-eevl'v vhousinvg to oil pump

b'hex, screw M6x25~—SG pho block L

mef_‘qlv‘-;

165

| 166
66 mtake |omi~ for _part No 0043054 Vi

' hex screw

Intake system

intake silencer with supperf ond "MlCl‘Ot\iC

air cleaner, or port No 0043064 e, >

mrake joint A e R

Air cleaner:

Q’Y- il‘ TN S \’
250 300 -t Part No. N die oa
, €. . Co C:/,. " L O
i Ebow: o 1 | 03953 453 | filter glass ......... o an e )
bend plpe between mmke sn!encer and intake joint aig 90.39534 134 clqn?p 'w'*_h S s e .'1 !
e b bl 4 ok | i | 0039535 | 155 | tension piece ................. L el
Bl eneon Eotbusien ond inetkedsincar 1 | 0089537 | 156 | tension nut .......... o L Feda
hose dqmp for bend prpe Tpne e 2 | 2| | 0039538 | 157 | hose connection for fuel line el el 1
e . e . ‘.:-90.39536 1’58: ‘hollow screw for hose connechon ...... 1 i
e : 0039539 | 159 | seal rung'.-for HoseicommeeRon .. oo o 20 |2
Qil pump: o] . - Cde _ -
s o s e : -] | 0039587 | 160 hol!aw screw. for fuel filter e
2050 | | ol pump, complete i 1o s 9968157 16l seul ting 4 12x18 to carburettor 27 42
1 0052502 172 _oil pﬁmp.ﬁous-ing Ced s M el - . e e . G
sl ; e S =F0r- carb’drettbr trap: e
spur wheel housmg e e Ll T ; »
spur wheel ......................................... T 0039581 | 162 ,'..rubber Base oo Shiies L 1
5 _‘,«drwmg gear . onn el e - 0039580 | 163 };WPPOF* to Chﬂ'm case cover : :
e ' o el " 9922054 | — |hexagon nut : i
iileck o plate s cid ol e vioe S 0 Teaaan ey L
2 BIGIS. eltit ot i ; . | 9932071 | —  |spring washer B¢ } ‘ for fttmg of support 1 a




Plate 1

‘Engine / Clutch / Turbo blowe

Qy. -

30
(e

dert No .

~ Description

L RS

-xsmbuhon ssde fo onr ducf rear half:

| hex. screw. M 5><10-8C~5 pho black'
| hex. screw M5x10-8G phe. b!ack
'“hex screw M4><8-SG pho.block
only if required for tromcol model (wﬁhout heater)
hex. nut. M4—6S pho black.

: only ~1f requured for tropncal model (wnhout

T R R R L S

For\',air_-l'.ecd* on tﬁf_r‘b:ogblower cQVe’-r’:,'j' .

"‘retamer '-
hex‘,screw M6x12——80 pho blqck

~.v.-~.;...~«.v‘.~-n;.¢-..

e i

Cigsiiliie

sprmg washer 8.5

heatér)

5
3
2
1 1
1.

0093541
0093543

185
186
187
188

18

189
25

- Turbo blower cover on chamcase cover;

Oll dip stlck

rejer fo sectnon crancase . poge 8

Clutch:

pressure plate with diaphragm disk
spacer between dlophragm disk and pressure rmg
of flywheel .
pressure ring ..

For pressure ring and s.pdci’e'r to ﬂyw_heel:
spring washer B 6 o
hex. screw M6x15-—8(§ pho black.

Turbo blower sysfein’; -

supporf nng
pmng washer

ﬂywheel e chao Pt i
clutch dlsk wubh hib .o L
plute Spring. i s

B e e

S e i e

ok it




